Barnett Boats

Windward Boatworks Inc
7005 Hubbard Ave
Middleton, WI 53562
Phonie 608-831-8771

Barnett 1400 Parts Prices

Item Description
1 HULL ASSEMBLY, with attached fittings

O O N O h W

10

11

12
12a
12b
12c
12d

RBR

25

huli name, 22 inch Barnett 1400
downhau! fairlead
downhaul clamcleat
ovalhead tapping screws 3/4" x 8 (2)
daggerboard snubber kit

caps (2)

spacers (2)

rubber blade (2)

ovalhead tapping screw 1" x 8 (8)
Daggerboard retainer kit

shock cord 5/16" x 4’

deck strap (2)

ovalhead tapping screw 3/4" x 8 (4)
swivel camcleat
flathead machine screws 10-24 x 1" (3)
handrail (2)
panhead tapping screw 1 1/2" x 10 (10)
hiking strap
line, hiking strap
eyestrap, hiking strap
panhead machine screws 10-24 x 1" (2)
gudgeon bracket
panhead machine screws 10-24 x 1" (2)
lockwasher 10 (2)
Drain Plug Assembly

panhead tapping screws 3/4" x 10 (2)

26 MAST ASSEMBLY

27
28
29
30
3
32
33
34
35

36
37

5528632888

upper mast assembly
extrusion, upper mast
mast head
st. st. poprivets (2)
clamcleat
ovalhead tapping screws 3/4" x 8 (2)
internal foam floatation (3)
internal foam floatation end plug
Lower Mast Assembly
extrusion, lower mast
extrusion, internal reinforcer
electricity safety sticker
vang anchor eyestrap
anchor rod

panhead machine screw 8-32 x 1/2" (1)

panhead machine screw 8-32 x 1" (1)
halyard cleat

flathead machine screw 10-24 x 1" (2)
mast base

st. st. poprivets (3)

Prices effective January 1, 2007
Prices and specifications subject to
change without notice

item Description

3,200.00 47 BOOM ASSEMBLY, without gooseneck
6.00 48  extrusion, boom
3.00 439 extrusion, internal reinforcer
5.00 50 outhaul casting
0.25 51 st st. poprivets (2)
30.00 52 clamcleat, outhaul
10.00 53 ovalhead tapping screws 3/4" x 8 (2)
3.00 54 eyestrap, mainsheet guide
4.00 55 st. st. poprivets (4)
0.25 56 eyestraps, block (3)
10.00 57 st. st. poprivets (6)
3.00 58 gooseneck casting
200 59 st. st. poprivets (4)
0.25 60 Gooseneck Assembly
56.25 61 clevis pin and ring, gooseneck
0.25 62 DAGGERBOARD ASSEMBLY
20.00 63 line, daggerboard handle
0.25 64 RUDDER AND TILLER ASSEMBLY
15.00 65 rudder head assembly
1.00 66 tiller reinforcer
2.00 67 panhead machine screw 5/16-18 x 2"
0.25 68 nylock jam nut 5/16 x 18
35.00 69 pintle, upper
0.25 70 panhead machine screw 8-32 x 1 1/4"
0.25 71 panhead machine screw 8-32 x 1/2"
6.00 72 nylock nuts 8-32 (2)
0.25 73 safety ring
450.00 74 pintie, lower
225.00 75 panhead machine screw 8-32x 1 1/2"
175.00 76 panhead machine screw 8-32 x 1/2"
35.00 77 nylock nuts 8-32 (3)
0.50 78 safety spring
4.00 79 panhead machine screw 8-32 x 1/4" (2)
0.25 80 rudder disc
5.00 81 rudder friction disc
1.00 82 ovalhead machine screw 1/4-20x 1 1/2"
225.00 83 nylock nut 1/4-20
175.00 84 rudder blade
100.00 85 rudder spring
200 86 panhead machine screw 8-32 x 3/4"
2.00 87 nylock nut 8-32
5.00 88 filler and extension assembly
0.25 89 tiller
0.25 90 tiller stop
6.00 9N tiller friction plate
0.25 92 tiller extension
30.00 93 panhead tapping screws 1" x 10 (2)
0.50 94 retainer, tiller extension
95 flathead tapping screw 1 1/2"x 6

175.00
90.00
20.00
25.00

0.50
5.00
0.25
3.00
0.50
200
0.50
25.00
0.50
40.00
1.50
160.00
2.00
325.00
110.00
5.00
1.00
1.00
15.00
0.256
0.25
0.50
0.50
15.00
0.25
025
0.50
5.00
0.25
15.00
5.00
1.00
0.50
95.00
5.00
0.25
0.50
90.00
50.00
3.00
3.00
35.00
0.25
3.00
0.25



Item
96
97
98

101
102
103
104
105
106
107
108
109
110
11
112
113
114
115
116
17
118

119

Description

Sail, all white

Sail, colored

batten, specify which batten

sailbag
sail numbers (each)
RIG PACK
mainsheet line 5/16" x 34'
blocks, mainsheet and traveller (3)
traveller line 1/4" x 3'
halyard line 3/16" x 39’
halyard shackle
outhaul line 3/16" x 7
downhaul line 3/16" x &'
Boom Vang Assembly
block, v jam
clevis pin and ring
boom vang hook
block
shackie
boom vang line 1/4" x &'
Owner's Manual
Accessories
Deck cover

122 Automatic Bailer

132
133
134
135
136
137
138

Notes: A part includes indented parts listed below it.

Rowing Kit
oar lock sockets (2)

flathead machine screws 8-32 x 1" (4)

nylock nuts 8-32 (4)
flat washers 8 (4)

oars, 7 foot (2) with horns
oar lock horns (2)

Quantity of parts used are shown in ().

395.00
395.00
8.00

30.00
2.00
145.00
17.00
2155
1.20
10.00
8.00
1.75
1.2
47.00
25.80
1.50
5.00
10.15
3.10
3.20
3.00

225.00

150.00
10.00
0.25
0.50
0.10
60.00
8.00

Item Description
142 Jib Kit

143
144
145
146
147
148
149
150
151
152
153
154
155
156
157

All prices are for a quantity of one

sail

swivel cam cleat (2)

flathead machine screw 10-24 x 1 (4)
flat washer 10 (4)

nylock nut 10-24 (4)

flathead tapping screw (2)

bow plate

panhead machine screw 10-24 x 1 (2)
nylock nut 10-24 (2)

washer 10 (2)

panhead tapping screw

halyard 5/16" x 34'

halyard shackle

tack snap hook

jib sheet 1/4" x 20°

385.00
240.00
56.25
0.25
0.25
0.50
025
20.00
0.25
0.50
0.25
025
6.50
8.00
8.00
10.00



